JIANGSU NANFANG MEDICAL CO., LTD.
CERTIFICATE OF ANALYSIS

Ceprudikar ananiza na naacTupi meangni «H Dr. Houses
[ Dressing non-woven sterile 6 cm (cm) x 8 em (cm),
: : 10 cm (em) x 10 cm (cm),
Name of Sample ITos’13xa kneiixa CTEpUIIEHA Ha Sp eClﬁdetIOIl 10 cm (cM) x 15 em (em),
Hazga " ; Pozmip
HETKaH1# OCHOBI 10 em (em) % 20 em (cm),
}‘ 10 cm (em) x 25 cm (em) |
e ]
Order No./ Lot No./
52
Saican o LXC23040352 Fapris Mo 230403
:
Quanlity 259 000 pes Test Date
Kinbxkicrs 259 000 mr. Hara nepepipku 2023.05.12
3 20220521-5-1,20220522-5-2 Date of report
t : : ; - 2023.05.12
sisils no 20220522-5-1 Tata 3piry
D :
Hara BuroropsenHs 2023.05 Tepuin . 2028.04
| mpumammocri
Check result/Pesynprar HEPEBipKy
Unit . : Data of Tes(Mean) T
Item Tested Technical Requirement ; Actual Result
i, On. ey Tecr nepesipku Bi Yoypil
a3 BHMipY eXHIYHI BAMOTH (cepeniti) 1IITIOBI IHICTE
‘Plaster - should be smooth,
| clean, even smeared and no
seeped, the pad should be in
Appearance s middle of the film OK
3oBHIMwHI BT ¥ Ilnactip mae Gytu wucrnm, o Binnoeizac
PIBHUM, 3MateHHM KJeem,
NoayIeyka Mae O6yTH
nocepenuHi eTpiuku
Lo | | s0onmoonsoamoo 80.0/100.0/150.0/ OK
Basic Sizs | Doy 250.043.0 200.0/250.0 Binnosigae
Pozmip oK
60.0/100.0+3.0 60.0/100.0 ; ;
Binmorinae
Absorber rate >pad weight x 6 15 OK
Hokasunk abop6uit >Bara nogyurkn x6 : Binnosinae
Peel strength OK
Minsicrs ma Binpus Nfem 1.0 38 Bianosigae

Test Conclusion: The produkt
20152641305/Bucnosku
20152641305

Sterilization date: 2022.05.21, 2022.05.22, sterile no 20220521-5-1 ,20'22‘-0522-5

in conformity with the requirements of standart
KL BIANOBiNae BHMOram cTaHmapy S

=2, 20220522-5-1

Su Chang machinery equipment
u Chang machinery equipment

Iﬂcner{'rop(lnspektor):

3aTBep,u>KyBaq(Approver) 2
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